= UNDERWOOD

engineers

99 North State Street TECHNICAL MEMORANDUM
Concord, NH 03301
Tel: 603-230-9898 Fax: 603-230-9899
To: Sean Greig, Water & Sewer Superintendent File: 2242.08
From: Michael Metcalf, PE. 25/ 587
cc: Keith Pratt, P.E.
Date: April 23,2018
Re: MacIntosh & Tucker Wells Treatment Evaluation
BACKGROUND

The Town of Newmarket has been dealing with limited water supply since a decision was
reached in 2005 not to upgrade or replace their surface Water Treatment Plant to meet more
stringent water quality regulations. With its two gravel packed wells, the Bennett and Sewell
Wells, the Town was not in compliance with NHDES source water capacity criteria which
require meeting average day demand with the largest well out of service. In 2006, the Town
[...]
Well along with a water main connection between the two well locations. The selected option
was a common corridor for water main, power and access which starts from the Tucker Well and
proceeds southeast through the Tucker Well property (Parcel R4-50), then northeast along a
private drive (Parcel R4-41) to Ash Swamp Road where three phase power is available and the
access road would start (sce Appendix B). Water main would continue northwest on Ash
Swamp Road to the access road to the MacIntosh Well, and then along that where it would be
connected to the discharge main leaving the MacIntosh Well Pump Station.

UE’s cost opinion for all five alternatives carried a well pump house at $100,000, which is fine
for comparison purposes since this was common to each alternative. However, in discussion
with Town staff, they would like to see a pump station at the Tucker Well similar to the facility
at the MacIntosh Well. This is a 12° x 22’ precast concrete building which houses the well head
and all electrical, instrumentation and control equipment. The reported cost of this station
including equipment was about $500,000. Substituting this pump station cost into the cost
opinion from the October 31, 3016 Technical Memorandum results in a total project cost of
$2,600,000. The revised detailed cost opinion is contained in Appendix A.

N-APROJECTS\NEWMARKET, NH\REALNUM\2242 Macintosh & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac
Tucker Trmt Eval.doc Page 21 of 27



 Newmarket, New Hampshire — Macintosh & Tucker Well Treatment Evaluation

SUMMARY
Following is a sumamary of our evaluation.

Background

e The Town has had limited water supply since a 2005 decision not to upgrade the surface
WTP to meet more stringent water quality regulations,

e The MacIntosh Well at 300 gpm adds to the water supply but due to water quality, it can
only be used in conjunction with the Bennett & Sewell Wells with a maximum of 60%
MaclIntosh Water in the blend.

» The MacIntosh Well is now the largest source and if it is offline, the Bennett & Sewell
Wells can meet average day demand and therefore NHDES supply criteria, but;

o Plains Aquifer in which Bennett and Sewell are located receives limited recharge.
o In past dry periods, the aquifer has been dewatered to the point where pumping
rates had to be cut back.

s To increase water supply, the Town wants to;

o Bring the Tucker Well online, and,
o Use the MacIntosh Well as an independent source.

o To meet these goals, a treatment evaluation of the MacIntosh and Tucker Wells was
conducted.

Water Quality Review
o The following treatment targets established in the Drafi Pilot Study Report-Maclniosh
Well Treatment Alternatives (WSE, December 2012) were used to evaluate MacIntosh
and Tucker Well water quality.
o Total Dissolved Solids (TDS): <250 mg/L
o Sodium: <75 mg/L
o Chloride: <125 mg/L.
o Total Manganese: <0.05 mg/L
o Total Arsenic: <0.005 mg/L
e Tucker Well
o Water quality from 8-day pump test in 2009
o Exceeds all of target concentrations
o However, sodium, chloride, and specific conductance all declined over 8§ days.

» Supports EGGI theory that high sodium and chloride are due to paleo-
scawater confined beneath or within marine clays under a stagnant
recharge condition and that with increased pumping, this paleo-seawater
will be replaced with fresher higher quality recharge

o Manganese declined slightly but stayed close to SMCL of 0.05 mg/L
o Arsenic increased over course of 8-day test and exceeds MCL of 0.01 mg/L
o Radon measured at 4,100 pCi/L, but there is no standard for radon.
e MacIntosh Well
o Water quality from 15 months of operation of Blending Facility
o Same downward trend in sodium, chloride, specific conductance, hardness and
manganese and slight upward trend in arsenic
» Sodium has dropped by 35% since October 2106
= Chloride has dropped by 60% since October 2016
o Average values for 15 month period exceed all treatment targets
o Using the concentrations at the end of January 2018
* Chloride and manganese treatment targets met

NAPROJECTS\NEWMARKET, NH\REALNUM\2242 Macintash & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac
Tucker Trmt Eval.doc Page 22 of 27




Newmarket, New Hampshire — Maclniosh & Tucker Well Treatment Evaluation

= Arsenic and sodium treatment targets exceeded
o Existing MacIntosh/Bennet/Sewell Blend
o Meets all MCL’s and SMCL’s
o Treatment targets met except for:
= Sodium (93 mg/L vs 75 mg/L)
s Arsenic (0.007 mg/L vs 0/005 mg/L)
o Tucker Well could be blended with Bennett/Sewell and meet MCL’s/SMCL’s but
this does not meet goal of an independent source.
¢ Maclntosh/Tucker Blend
o Simplest, least expensive option if water quality acceptable.
o Using average values for MacIntosh water quality, none of treatment targets are
met, arsenic is just below MCL and manganese exceeds MCL
o Using values for Maclntosh from the end of January 2018, sodium and chloride
are close to, but exceed the targets, manganese is below the target, but arsenic
exceeds the target.
o Due to arsenic levels, a simple blend of Maclutosh and Tucker will not meet the
MCL and treatment is required.

Required Level of Treatment
e Arsenic
o Upward trend in both wells and concentration either at or exceeds MCL.
o Treatment for arsenic reduction or removal is required
s Sodium & Chloride
o Initial high levels are decreasing with pumping of MacIntosh Well and same trend
was seen with Tucker Well over 8-day test.
o Ifthis trend continues, the concentrations will drop below treatment targets of <75
mg/L for sodium and <125 mg/L for chloride
o If these levels are acceptable to Town, treatment for removal or reduction of
sodium and chloride is not required.
e Manganese
o Concentrations have slight downward trends in both wells and remain at or just
below the SMCL of 0.05 mg/L.
o Sequestering with current blended phosphate is adequate for these concentrations.
o Treatment for arsenic may cause reduction of manganese
¢ Radon
o There is no standard and both EPA and NHDES indicate there is no plan to
regulate radon
o Tucker radon concentration at 4,100 pCi/L just exceeds one time proposed AMCL
of 4,000 pCi/L
o There may be opportunity for radon reduction with other process changes for
treatment of arsenic
o Adding a unit process for radon reduction is not required.

Treatment Evaluation
e Arsenic and Manganese Treatment
o Blending

* Blending Maclntosh and Tucker Well does not meet arsenic MCL

* Blending either well with Bennett or Sewell will meet arsenic MCL but
not the goal of independent use of supply sources

» Blending is not recommended

NAPROJECTS\NEWMARKET, NHREALNUM\2242 Macintosh & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac
Tucker Trmt Eval.doc Page 23 of 27




Newmarket, New Hamp._yl_zire Maclntosh & Tucker Well Treaz‘men!_Evaluatfon

o Adsorption

= Uses non-regenerable, disposable iron based media to adsorb arsenic.

» Media is relatively expensive and life would be impacted by high mineral
content of water

= Adsorption would be cost prohibitive and is not recommended.

o Ion Exchange

» Uses resin with a selectivity for arsenic where arsenic ions are exchanged
for chloride ions. Increases chloride concentration,

» Process reduces/removes alkalinity and makes water more corrosive

* Jon Exchange is not recommended

o Co-Precipitation

»  Uses affinity of arsenic for iron hydroxide precipitate so both constituents
can be oxidized and filtered out together

= Same process used for iron and manganese removal with various media
types

= Need 20 parts of iron for 1 part of arsenic so have to add it if there is not
enough naturally occurring iron

» FEPA pguidance and industry treatment evalvations indicate that co-
precipitation is often less expensive than other arsenic removal
technologies and is the most cost effective and proven process available.

= Co-precipitation was selected for further evaluation.

o Co-Precipitation Alternative

»  Three 9°-6” diameter vertical pressure filters with Greensand Plus media

* No pH adjustment required

*  Chemical feed systems

¢ Sodium or calcium hypochlorite to oxidize arsenic, iron and
manganese

e Ferric chloride or sulfate if not enough naturally occurring iron

o Use existing blended phosphate storage and feed facilities

=  Construct WTP as addition to Blending Facility (BF) using cleared area
behind the building and potentially on south (uphill) side as well.

= WTP to be hydraulically upgradient of BF. This may require replacement
of MacIntosh Well pump and motor due to additional head of pressure
filters.

» Existing blending tank to be repurposed as a clearwell for treated water
and backwash storage.

e Backwash to be supplemented from distribution system using
existing infrastructure.

» Backwash to flow to recycle tank(s) with supernatant recycled to head of
process at no more than 10% of raw water flow and settled solids to be
pumped to sewer with the connection being made to MH #5-54 at the
intersection of Durell Drive and Huckins Drive

*  Low point of Durell Road where it crosses Moonlight Brook eliminates
option of gravity flow to MH #5-54 so a force main will be required.

» Preliminary opinion of probable cost for this option is $3,870,000.

e Arsenic, Manganese, Sodium & Chloride Treatment
o Desalination techniques are required for sodium and chloride removal. Two
processes considered.
o Electrodialysis Reversal (EDR)

NAPROJECTS\NEWMARKET, NH\REALNUM\2242 Macintosh & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac
Tucker Trmt Eval.doc Page 24 of 27



Newmarket, New Hampshire — Maclntosh & Tucker Well Treatment Evaluation

Uses electric potential to move dissolved inorganic ions through a
membrane stack consisting of alternating cationic and anionic flat sheet
membranes. Periodic reversing of the polarity of the electrodes creates
“electrical flushing” which reduces fouling and scaling.

Evaluated by WSE in 2012 but was about $1 million more than blending
so blending was implemented.

Suez Water Technologies manufactures the EDR process. When contacted
relative to use in Newmarket, Suez indicated that Reverse Osmosis would
be a more economical choice of treatment for the water quality so EDR
was not evaluated further.

o Reverse Osmosis (RO) Alternative

Uses high pressure pump to force raw water through a semi-permeable
membrane. Water molecules pass through the membrane but larger
heavier molecules such as dissolved arsenic, sodium and chloride are
rejected by the membrane.
Recovery rate is, at best, 77.5% meaning that 22.5% of the feed water
flows to waste.
Pretreatment is critical to prevent fouling, scaling and premature
membrane failure. Based on water quality, Suez recommends Greensand
Plus filtration and Water Softening prior to the RO units.
Proposed system includes:
e Greensand Filtration System
o 12 —4’diameter pressure filters
o 25 cubic feet of Greensand Plus media per filter
o Water Softener System
o 8-4’ diameter pressure vessels
o 40 cubic feet of ResinTech CGS8 cationic resin per vessel
e RO System
o 2PRO-FLEX 72-3 RO skids with 100 Hp pumps
Due to 77.5% recovery, starting with 300 gpm feed from the Maclntosh
Well would result in about 233 gpm flowing to the system.
Location and configuration of an RO WTP would be similar to the Co-
Precipitation alternative:
o Hydraulically upgradient of BF which may require replacement of
Maclntosh Well pump and motor
Use cleared area behind BF
Existing blending tank to become finished and backwash water
storage. Backwash would be supplemented with water from the
distribution system.
e Backwash would flow to recycle tank(s) with supernatant pumped
to head of process and settled solids pumped to sewer system (MH
#5-54) via a force main installed along Durell Drive.
Preliminary opinion of probable cost for this option is $4,996,000.

Tucker Well Connection
¢ A pump station at the Tucker Well and a connecting water main to the MacIntosh Well
location will allow either or both wells to be treated at the Durell Drive location
e Utilizing a pump station similar to the Maclntosh Well Pump Station results in a probable
cost of $2,600,000 for the station and connecting water main.

NAPROJECTSINEWMARKET, NH\REALNUM\2242 Macintosh & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac

Tucker Trmt Eval.doc

Page 25 of 27



Newmarkel, New Hampshire — Macintosh & Tucker Well Treatment Evaluation

CONCLUSIONS

Based on our evaluation we have the following conclusions.

To use either the MacIntosh or Tucker Wells individually requires treatment for the
removal or reduction of arsenic.

The most cost effective, proven treatment technique for arsenic reduction in municipal
wells of this size is Co-Precipitation using Greensand Plus media in pressure filters. This
will also reduce manganese.

Sodium and chloride levels have been steadily decreasing in the MacIntosh Well over a
15 month operating period and the same trend was evident in the 8-day pump test on the
Tucker Well. The levels are approaching or have dropped below the treatment targets set
in the December 2012 Draft Report — Newmarket, NH, Pilot Study Report, Maclntosh
Well Treatment Alternatives. Assuming these levels are acceptable to the Town,
treatment for reduction or removal of sodium and chloride is not required.

Manganese remains at about the SMCL concentration of 0.05 mg/L in both wells. This
can be adequately addressed through the sequestering ability of the current blended
poly/orthophosphate feed but the recommended treatment for arsenic will also reduce
manganese.

Radon removal is not required.

A WTP for removal of arsenic and manganese can be construcied as an addition to the
existing Blending Facility on Durell Drive

o This should be conducted hydraulically upgradient (before) the Blending Facility,

o The layout and configuration of the WTP will need to take into account the
relatively small lot to avoid purchasing additional land. A construction easement
and/or a permanent slope easement may be necessary.

o The existing Blending Facility tank can be repurposed as a clearwell for finished
water and backwash water storage. Due to the size of this tank, water would be
drawn from the distribution system as well during backwashing,

o For backwash waste disposal, a force main will be required from the WTP
location to MN #5-54 at the Durell/Huckins Drive intersection.

Connection of the Tucker Well to the MacIntosh Well discharge piping will allow either
well to be treated at the Durell Drive location.

N:PROJECTSINEWMARKET, NH\REALNUM\2242 Macintosh & Tucker Well Treatment Eval\08_Comp\Tech Memo-Mac
Tucker Trmt Eval.doc Page 26 of 27



Newmarket, New Hampshire — Maclntosh & Tucker Well Treatment Evaluation

RECOMMENDATIONS

To increase the Town of Newmarket’s water supply and make the MacIntosh and Tucker Wells
independent sources, we recommend the following:

¢ Construct a 575 gpm capacity WTP using pressure filters with Greensand Plus media to
co-precipitate arsenic as an addition to the existing Blending Facility on Durell Drive.

s Reconfigure piping and equipment to re-purpose the current blending tank as a clearwell
for finished water and backwash water storage.

s Continue to use the existing blended phosphate storage and feed system for corrosion
control.

» Construct a force main from the WTP to the sewer system at the intersection of Durell
and Huckins Drives to discharge backwash waste.

s Construct a pump station at the Tucker Well and a pipeline from the Tucker Well to the
MacIntosh Well discharge pipe so that either well can be treated at the Durell Drive
Iocation.

e The probable total project costs for the recommendations above is shown below:

575 gpm Co-Precipitation WTP at Durell Drive - $3,870,000
Tucker Well Pump Station & Connecting Water Main - $2.600.000
TOTAL - $6,570,000

NAPROJECTS\NEWMARKET, NH\REALNUM\2242 Macintosh & Tucker Well Treatment Eval\08 _Comp\Tech Memo-Mag
Tucker Trmt Eval.doc Page 27 of 27



APPENDIX A

ENGINEER’S OPINION OF
PROBABLE COST